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in antifungal therapy:

Doctors and patients around the
'world are discovering the mod-
ern simplicity of Nizoral oral ther-
apy. Common but often problem-
atic fungal infections can now be

treated effectively and elegantly.

Typically, in
5 daysis all it

dida vaginitis, 2 oral tablets once daily for
takes today to effectively cure the problem.
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Prescribing information
Pruemadonwmteﬂat
se. Each tablet

scored uncoated tablets marked “Jar.>sen” on one side and K/200 on the rever-
mg ketoc Uses: Nizoral is an orally antimycotic for the treatment in

adults of vagmal candidosy
the skin, hair and nails, ye;
mycoses and chronic mucq
coses and severe local in

contra-ndications: con
meats. Theuseofagentsvl
avoided and, if indicated,

5, superficial and systemic mycoses including ophyte and yeast infections of
pst infections of me mouth and G.1.- tract Also maintenance treatment of systemic
ycutaneous at risk” patients. In children: systemic my-
fections where prevlous tOD'Gl tratment has failed. Side-effects,
Hnulcated in pregnancy. For maximal absorption Nizoral should be taken with
reduce gastric acidity anti-cholinergic drugs, antacids, H. ers) shouid be
buch drugs should be taken not less than two hours after Nizofal. Nausea, skin rash,
be observed. Altemtlons in liver function tests have occurred in pa-
be transient. Cases of hepatitis have been reported with an inci-
adverse reaction to the

le in mind in patients on long-term therapy. If a patient develops jaundice or anv
of pepatitis, treatm Mild

ent with ketoconazole

-VE'S on the other hand, do not necessitate ontinuation Of the treatment. K€t0~

in A resutts in increased blood levels of cyclosporin A. It is
cyuosporm Aare monitored if the two drugs are given com:omll;antlv Ketoco-
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If you needed an H, antagonist...
which would you prefer to take ?

PRESCRIBING INFORMATION: DOSAGE AND ADMINISTRATION: THE USUAL
ADULT DOSE IS ONE 150MG TABLET TWICE DAILY OR A SINGLE DOSE OF 300MG AT
NIGHT TIME FOR DUODENAL ULCER. IT IS NOT NECESSARY TO TIME THE DOSE IN
RELATION TO MEALS. ZANTAC DISPERSIBLE TABLETS SHOULD BE PLACED IN HALF
A GLASS OF WATER (MINIMUM 75ML) AND STIRRED UNTIL DISPERSED BEFORE
SWALLOWING. IN MOST CASES OF DUODENAL ULCER AND BENIGN GASTRIC
ULCER, HEALING WILL OCCUR IN FOUR WEEKS. PATIENTS WITH A HISTORY OF RE-
CURRENT ULCER MAY HAVE AN EXTENDED COURSE OF ONE 150MG TABLET DAILY
AT BEDTIME. FOR REFLUX OESOPHAGITIS THE RECOMMENDED COURSE FOR
ADULTS IS ONE 150MG TABLET TWICE DAILY FOR UP TO EIGHT WEEKS. SIDE
EFFECTS: HEADACHES, DIZZINESS AND SKIN RASHES HAVE BEEN REPORTED. ANA-
PHYLACTOID REACTIONS HAVE BEEN SEEN RARELY. PRECAUTIONS: WHERE
GASTRIC ULCER IS SUSPECTED, THE POSSIBILITY OF MALIGNANCY SHOULD BE
EXCLUDED BEFORE THERAPY IS INSTITUTED. PATIENTS RECEIVING PROLONGED

TREATMENT SHOULD BE EXAMINED PERIODICALLY. DOSAGE SHOULD BE
REDUCED IN THE PRESENCE OF SEVERE RENAL IMPAIRMENT (SEE DATA SHEET). AS
WITH ALL DRUGS, ZANTAC SHOULD BE USED DURING PREGNANCY AND NURSING
ONLY [F STRICTLY NECESSARY. CONTRA-INDICATIONS: RANITIDINE IS CONTRA-
INDICATED FOR PATIENTS KNOWN TO HAVE HYPERSENSITIVITY TO THE DRUG.

BASIC NHS COST (EXCLUSIVE OF VAT): 60 X 150MG TABLETS £27-43, 30 X 300MG

TABLETS £27-43, 60 X 150MG DISPERSIBLE TABLETS £28-80. PRODUCT LICENCE
NUMBERS: 0004/0279 (150MG), 0004/0302 (300MG), 0004/0298 (DISPERSIBLE).
ZANTAC IS A GLAXO TRADE MARK.

FURTHER INFORMATION IS

AVAILABLE ON REQUEST FROM:

GLAXO LABORATORIES LIMITED, axo
GREENFORD, MIDDLESEX UBS OHE. vy



Inhaled steroid strength
in severe chronic asthma
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Laocodn, priest of Troy, with his two sons struggles against the serpents sent by Apollo.
Reproduced by kind permission of BBC Hulton Picture Library.

BECLOFORTE

(Beclomethasone Dipropionate BP)

High strength, inhaled steroid therapy

Prescribing information Uses For those asthmatic patients requiring greater than 800t0 1,000 g beclomethasone dipropionate daily or patients with severe asthma
dependent on systemic corticosteroids. Dosage and administration — Adults: two inhalations (500g) twice daily, or one inhalation (250ug) four times daily.

If necessary, dosage may be increased to two inhalations (500ug) three or four times daily. Contra-indications Hypersensitivity to Becloforte Inhaler. Special care
is necessary in patients with active or quiescent pulmonary tuberculosis. Unnecessary administration of drugs during the first trimester of pregnancy is undesirable.
Precautions Patients on high doses of Becotide may be transferred directly to Becloforte. In most patients, no significant adrenal suppression occurs until daily doses
of 1,500ug are exceeded. Some patients on 2,000ug daily may exhibit some suppression but maintain their short-term adrenal reserve. The latter risk should be
balanced against therapeutic advantages and systemic steroid cover provided in situations of prolonged stress. Patients currently on oral steroids should be stable
before adding Becloforte. Gradual withdrawal of oral steroids may be attempted after 7 to 14 days. Adrenocortical function should be monitored in patients previously
or currently on prolonged or high dose systemic steroids. Treatment with Becloforte should not be stopped abruptly. Side effects Occasional oropharyngeal
candidiasis occurs in some patients. Topical antifungal therapy usually clears the condition without discontinuation of Becloforte. Presentation and Basic NHS cost
Becloforte Inhaler is a metered-dose aerosol delivering 250ug Beclomethasone Dipropionate BP per actuation. Basic NHS cost £21-00. Product licence number
0045/0125.

Further information is available on request from: Allen & Hanburys Limited, Greenford, Middlesex UB6 OHB. Becloforte and Becotide are trade marks
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Beecham Research ~
A British Success Story

Twenty years ago, Beecham received a Queen’s Award for
the isolation of the nucleus of penicillin which led to the
introduction of a range of penicillins.

Now, in 1986, we are proud to receive a further award, our
fifth, this time for the discovery of potassium clavulanate which
has led to a new generation of antibiotic products.

AUGMENTIN - the first of a new generation

clavulanate-potentiated amoxycillin

Augmentin Prescribing Information
Ihua'w ENT, Germmnavm skin and soft fissue, bone and joint

pemmauspostsugml , prophylaxis
mea\dmumoveluyrs One fablet tds. Children 6-12 yrs:
5mi Junior suspension; 2-6 yrs: 5mi Poediatric suspension. In severe infections,
dosoge may be doubled. Under 2 yrs: See data sheet

Intravenous dosage: Adults ond children over 12 yrs: 1.2g 6-8 hourty. Children
3 mihs-12 yrs: 30mg/kg. Under 3 mihs: See daka sheet. Surgical prophylaxis:
Acults: 1.2g af i of Pr Iongenrmlhwreww
shsaanvldoses(mbAm%hws) Treatment with Augmentin should not
extend beyond 14 days without review.

puu'perm sepsis, infra-abdominal sepsis, septicaemia,
ogainst infection in major surgery.

The first of these products is Augmentin and fittingly, .
it was the United Kingdom which was the first country to benefit
from its advantages.
Since its introduction in 1981, Augmentin has become
recognised as an important broad spectrum therapy with a major
contribution to make in the treatment of infections, both in
hospital and in general practice.

BEECHAM RESEARCH

Contra-indicgtion: Penicillin hypersenstivity. Use in pregnoncy Augmentin has
been used orally in human pregnancy, in a limited number of cases, with no
untoword effect but use in pregnancy is not recommended unless considered
essential by the physician. There is no expenence of Augmentin IV in human
pregnancy; Ireteforensusempvegmmvoonnotbeveconmemed Precautions:
Changes in liver function fests have been observed in some patients receiving
Augmentin IV. Augmmnstnjldbeusedmm‘:aelnpdlemsmmwverereponc
dysfunction. in patients with moderate or severe renal impairment dosage should
be odjusted as described in the data sheet Side-effects: Uncommon, mainly
mild ondtmnsnuy eg diarthoea, indigeshon, nausea, vomiting, candidiasis. in
the event of or erythematous rash, discontinue freatment. If gastro-
Mndsﬂe—dieaswuxwmwmopvmnw reduced by foking
Augmentin ot the stort of meals. Phiebifis at the sife of injection has been reporied.

Presentations: (Prices at May 1986) Augmentin Tablets and Dispersible Tablets,
125mg ciavulomc acid/250mg amoxycillin Cost per tablet - 28p PL38/0270
Caost per dispersibie fablet — 32p PL38/0272 Augmentin Junior Suspension.—
100mi 62mg clavulanic oc1d/125n‘go moxycillin per 5Smi — 18p PL38/0274
Augmentin Poediatric suspension: 100m! 31mg clavulanic ocid/125mg
amoxycillin per 5mil. Cost per 5mif — 14p PL38/0298. Augmentin Infravenous.
Vials providing 100mg clavulanic acid/500mg amoxycillin (600mg
Augmentin), cost £1.31 or clavulanic acid/ig amoxycillin (1.2g
Augmenhn) cost £2.62 PL38/0320

Further information is available on request from: Beecham Reseoarch
Laboratories, Brentford, Middiesex

Augmentia is o frademoark. BRL 9018
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ADVERTISEMENT

Just published

“Value judgements about food are being made all the time . . .

ABC OF

A STEWART TRUSWELL

NUTRITION

. . . they are nearly always subjective
and usually wrong.’’ A Stewart
Truswell, Boden professor of human
nutrition at the University of Sydney,
separates fact from fallacy in the ABC
of Nutrition, a collection of articles
from the BM. This illustrated guide
offers the general medical reader a

- refreshingly down to earth review of

all aspects of nutrition — from anorexia
to obesity, infant feeding to dietary
guides for the elderly — and will be
invaluable for any doctor wishing to
advise his patients about their eating
habits (or even to revise his own).

Chapters include:

® Nutrition for pregnancy

® Enteral and parenteral nutrition

® Vitamins

® Malnutrition in the third world

® Therapeutic diets

® Reducing the risk of coronary heart
disease

® Food sensitivity
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BOOKS FROM THE BM]

Manager, British Medical Journal, BMA House, Tavistock Square,
London WCIH O]R o anylading bokseler

Price: Inland £4.95; Abroad £6.75/USA$10.00

BMA members: Inland £4.45; Abroad £6.25/USA$9.00
(Please quote membership number)

Prices include postage, by air abroad.

Payments must be enclosed with order.




Now.
Worldwide medical services
for patients and families
where specialized
care and treatment
is required.

These are unique, highly specialized services cancer, strokes and accidents (for which physical
offered by International Health Systems through ~ medicine and rehabilitation are provided),
thirteen medical institutions located throughout  children’s disorders, and many other medical
the United States. problems.

All are internationally recognized for their International Health Systems accommodates
excellence in treating cardiac problems, renal < the patient’s and family’s special needs, while in
diseases, endocrine problems, high-risk obste- the U.S., and provides a continuation of care after
trical care, neurological disorders, birth defects, the patient returns home.

The IHS affiliated medical centers include: University of California at San Diego & Los Angeles, University of Florida, Emory University,
University of Hawaii, Northwestern University Medical School, Washington University, Duke University Hospital, Baylor College of Medicine,
University of Texas at San Antonio, University of Utah, University of Washington and The George Washington University.

INTERNATIONAL HEALTH SYSTEMS

For more information mail to:

International Health Systems, Inc.

No. 3 Berkeley Square

London, W1X 5HG Telephone: 01-491-3611
Telex: 267383 Facsimile: 01-491-4811

Or

3773 Cherry Creek North Drive
Denver, CO 80209 U.S.A.
Telephone: 303-399-2105 Telex: 820107
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Tenormin

the most cardioselective,
hydrophilic beta-blocker avallable

Full information is available from:

Imperial Chemical Industries PLC
Pharmaceuticals Division
Alderley Park, Macclesfield

’ Cheshire, England

‘Tenormin’ is a trade mark fqr atenolol. |

Prescribing notes Contraindications: Heart block. Co-administration with verapamil. Precautions: Untreated cardiac
failure, bradycardia, renal failure, anaesthesia and pregnancy. Withdrawal of clonidine. Side effects: Coldness of extremities -
and muscular fatigue may occur. Sleep disturbance rarely seen. Rashes and dry eyes have been reported with beta-blockers —
consider discontinuance if they occur. Withdrawal of beta-blocker should be gradual. -



